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-0 d
60 d
60
=70
70 S
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |__Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | 1.000 GHz 1.000 MHz 936.73913 MHz -37.80 dém -24.80 dB.
30.000 MHz 820.000 MHz 1.000 MHz 619.40780 MHz -36.75 dém -23.75 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -32.07 dém
855.000 MHz 1.000 GHz 1.000 MHz 936.63043 MHz -37.39 dém -24.39 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.86785 GHz -36.25 dém
1.000 GHz 3.000 GHz 1.000 MHz 2.79040 GHz 63 dam -23.63 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.91626 GHz -30.28 dBm
3.000 GHz 7.000 GHz 1,000 MHz 6.43182 GHz -32,87 dam -19.87 d8 7.000 GHz 13.600 GHz | 1.000 MHz 11.49074 GHz -32.11 dém
7.000 GHz 9.000 GHz 1.000 MHz 8.93888 GHz -33.08 d8m -20.08 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.22312 GHz -29.74 deém -16.74 dB
bjd ] TN v )
L L J

Middle Channel

Middle Channel

Spectrum

Spectrum

Date: 5 AUG.2020 19.45:15

Date: 5 AUG.2020 14:31:45

Ref Level 24.90 d8m  Offset 14.80 dB Mode Auto Sweep Ref Level 25.40 d8m  Offset 15.40 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 1ax CRED
20 dbit gheck PARS 20 dbjfit gheck PAES
Line _$PURIOUS_| INE_ABS PARS Line _$PURIOUS_| INE_ABS PAES
10 104
0 od
S_LINE_ABS_ S_LINE
s -30
.50 d
50 d
-60 di
60
70
70 B
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz BE3.41570 MHz -36.84 dBm -23.84 dB.
30.000 MHz 820,000 MHz 1.000 MHz 594.76512 MHz -37.19 dém -24.19 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.04751 GHz -38.25 dém -25.25 de
855,000 MHz 1.000 GHz 1.000 MHz 967.93478 MHz -36.25 dém -23.25 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.74214 GHz -35.27 dém 27 d8
1.000 GHz 3.000 GHz 1.000 MHz 242345 GHz -36.73 dém -23.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.35583 GHz -32.26 dBm -19.26 de
3.000 GHz 7.000 GHz 1.000 MHz 6.06737 GHz -32.39 dém -19.39 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12.37649 GHz -30.82 dém -17.82.d8
7.000 GHz 9.000 GHz 1.000 MHz 8.15248 GHz -33.06 dém -20.06 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.77451 GHz -28.52 dém -15.52 dB.
L ¢ J L ¢ J 4 L]

Highest Channel

Highest Channel

Spectrum

A

Ref Level 24.80 dm  Offset 14.80 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 25.40 dém
SGL Count 10/10

Offset 15.40 di

Mode Auto Sweep

Date: 5 AUG.2020 19.46.:36

Date: 5,AUG 2020 14:33:11

@1 Max
20 gbiit heck 20 dlsiit $heck PAB:
Line _§PURIOUS_| INE_ABS Tine _$PURIOUS_| INE_ABS, PAES
10 10
0 0
10d .10 dB
[ SPURIOUS_LINE_ABS_ | SPURIOUS_LINE,
~20 20
-30
S0
60 d
-60
70
70 b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW Frequency |___Ppowerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc | Powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -36.73 dBm -23.73 d8.
30.000 MHz 820,000 MHz 1,000 MHz 213.78061 MHz -37.82 dém -24,82 d 1.000 GHz 1.845 GHz 1.000 MHz 1.77722 GHz -37.59 dém -24.59 dB
855.000 MHz 1.000 GHz 1.000 MHz 856.77536 MHz -29.05 dem -16.05 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91647 GHz -32.55 dém -19.55 d8
1.000 GHz 3.000 GHz 1.000 MHz 2,80440 GHz -36.78 dém -23.78 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.29634 GHz -32,32 dém -19.32 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.56080 GHz -32.89 dem -19.89 d8 7.000 GHz 13.600 GHz 1,000 MHz 1192490 GHz -31.61 dam -18.61 d
7,000 GHz 9.000 GHz 1.000 MHz 8.88114 GHz -33.26 dm -20.26 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.90742 GHz -29.22 d8m -16.22 d8
" ~
L )| J - J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG070302-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dBm  Offset 15.40 di Mode Auto Sweep
SGL Count 10/10
(@1 Max
Limit ¢heck PAES
20 dbife—$PURIOUS }INE ABS PABS
10 df

50

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions

Range Low |  Rangeup | RBW | Frequency | _powerabs | ALimit |

30.000 MHz 1.000 GHz 1,000 Mz 957.09895 MHz -37.64 dBm -24.64d8

1,000 GHz 1.708 GHz 1.000 MHz 1.70447 GHz -26.98 d8m -13.98 d8

1.760 GHz 3.000 GHz 1.000 MHz 2.90228 GHz -36.03 dém -23.03 d8

3,000 GHz 7.000 GHz 1.000 MHz 6.82377 GHz -31.33 dém -18.33 d8

7.000 GHz 13.600 GHz 1,000 MHz 12.34444 GHz -31,49 dam -18.49 d8

13.600 GHz 18.000 GHz 1.000 MHz 17.42694 GHz -29.31 d8m -16.31 dB

"
J I &8

Date: 5AUG 2020 18:36:16

Middle Channel

Spectrum

Ref Level 30.00 d&m
SGL Count 10/10

Offset 15.40 dB

Mode Auto Sweep

@1 Max

Limit Gheck
20 dbiRe—HPURIOUS LINE ARS
10
0

10US_LTNE_ABS_

SGL Count 10/10

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency | PoweraAbs |
30.000 MHz 1.000 GHz 1.000 MHz 954.67516 MHz -36.55 dBm
1.000 GHz 1.708 GHz 1.000 MHz 1.64141 GH2 -38.01 dBm
1.760 GHz 3.000 GHz 1.000 MHz 2.66485 GHz -35.50 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.48131 GHz -31.73 dBm
7.000 GHz 13.600 GHz 1.000 MH2 11,89001 GHz -32.36 dBm
13.600 GHz 18.000 GHz 1.000 MHz 16.50866 GHz -29.08 dém
g
¢ i J 4
Date: 5 AUG.2020 18:37.39
Spectrum [n‘—’?]
Ref Level 30.00 d8m  Offset 15.40 d& Mode Auto Sweep

@1 Max

Limit heck PARS
20 dblfe—$PURIOUS | INE_ABS P,
10
0

10US_LINE_ABS_

Date: 5 AUG.2020 18:38.01

50
60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency |___PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 217.35882 MHz -37.62 dBm -24.62 dg
1.000 GHz 1.708 GHz 1.000 MHz 1.48991 GH2 -37.53 dBm -24.53 dB
1.760 GHz 3.000 GHz 1.000 MHz 1.76039 GHz -30.37 dBm -17.37 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -31.84 dBm -18.84 dB
7.000 GHz 13.600 GHz 1.000 MH2 11.95271 GHz -31.67 dém -18.67 d8
13.600 GHz 18.000 GHz 1.000 MHz 17.48477 GHz -29.58 dém -16.58 db
g
¢ i J 4 -
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saronis. FCC RF Test Report

Report No. : FG070302-01A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (EDGGSIQ/Icslzgs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0132 0.0275
40 Normal Voltage 0.0036 0.0239
30 Normal Voltage 0.0132 0.0108
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0167 0.0167
0 Normal Voltage 0.0072 0.0143
-10 Normal Voltage 0.0203 0.0203 PASS
-20 Normal Voltage 0.0155 0.0036
-30 Normal Voltage 0.0143 0.0132
20 Maximum Voltage 0.0096 0.0108
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0167 0.0036

Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2V
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saronis. FCC RF Test Report

Report No. : FG070302-01A

Test Conditions Middle Channel GS(gllslfﬂc;O (E(D;CSBI\EA%:?:sos 8) lenitrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037 0.0176
40 Normal Voltage 0.0005 0.0138
30 Normal Voltage 0.0117 0.0027
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0144 0.0021
0 Normal Voltage 0.0112 0.0144
-10 Normal Voltage 0.0096 0.0160 PASS
-20 Normal Voltage 0.0021 0.0117
-30 Normal Voltage 0.0133 0.0112
20 Maximum Voltage 0.0074 0.0021
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0122 0.0032
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG070302-01A

Test Conditions Middle Channel 2’;&%“1’;2222; 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0072
40 Normal Voltage 0.0251
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0347
0 Normal Voltage 0.0251
-10 Normal Voltage 0.0060 PASS
-20 Normal Voltage 0.0299
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0359
20 Normal Voltage 0.0000
20 Battery End Point 0.0251

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2V
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saronis. FCC RF Test Report

Report No. : FG070302-01A

Test Conditions Middle Channel ga%hﬂlggzggs“) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0101
30 Normal Voltage 0.0112
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0176
0 Normal Voltage 0.0037
-10 Normal Voltage 0.0128 PASS
-20 Normal Voltage 0.0160
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0037
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG070302-01A

Test Conditions Middle Channel \(All?cli/lDCMfz_gaKnbcz)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0023
30 Normal Voltage 0.0150
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0104
-10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0144
-30 Normal Voltage 0.0040
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0035
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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= as. FCC RF Test Report Report No. : FG070302-01A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
1648 -56.66 -13 -43.66 -58.11 1.58 5.18 H
2472 -39.68 -13 -26.68 -42.70 1.94 7.11 H
3294 -57.93 -13 -44.93 -61.61 2.26 8.09 H
Lowest
1648 -57.32 -13 -44.32 -58.77 1.58 5.18 \%
2472 -41.27 -13 -28.27 -44.29 1.94 7.11 V
3294 -57.14 -13 -44.14 -60.82 2.26 8.09 V
1672 -62.12 -13 -49.12 -63.57 1.58 5.18 H
2510 -42.64 -13 -29.64 -45.66 1.94 7.11 H
Middle 3348 -57.67 -13 -44.67 -61.35 2.26 8.09 H
1672 -61.62 -13 -48.62 -63.07 1.58 5.18 vV
2510 -41.39 -13 -28.39 -44.41 1.94 7.11 \Y;
3348 -56.77 -13 -43.77 -60.45 2.26 8.09 V
1698 -61.83 -13 -48.83 -63.28 1.58 5.18 H
2546 -39.24 -13 -26.24 -42.26 1.94 7.11 H
. 3396 -58.26 -13 -45.26 -61.94 2.26 8.09 H
Highest
1698 -62.89 -13 -49.89 -64.34 1.58 5.18 \%
2546 -39.91 -13 -26.91 -42.93 1.94 7.11 \Y;
3396 -57.79 -13 -44.79 -61.47 2.26 8.09 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : BlofB4
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= as. FCC RF Test Report Report No. : FG070302-01A

GSM850 (EDGE class 8)

Frequency ERP Limit Qvgr S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1648 -57.16 -13 -44.16 -58.61 1.58 5.18 H
2472 -46.62 -13 -33.62 -49.64 1.94 7.11 H
3300 -58.72 -13 -45.72 -62.40 2.26 8.09 H
Lowest
1648 -59.95 -13 -46.95 -61.40 1.58 5.18 V
2472 -45.63 -13 -32.63 -48.65 1.94 7.11 \%
3300 -57.55 -13 -44.55 -61.23 2.26 8.09 \%
1672 -62.71 -13 -49.71 -64.16 1.58 5.18 H
2510 -48.62 -13 -35.62 -51.64 1.94 7.11 H
Middle 3348 -58.30 -13 -45.30 -61.98 2.26 8.09 H
1672 -63.00 -13 -50.00 -64.45 1.58 5.18 \Y%
2510 -47.35 -13 -34.35 -50.37 1.94 7.11 \%
3348 -57.60 -13 -44.60 -61.28 2.26 8.09 \Y
1698 -62.17 -13 -49.17 -63.62 1.58 5.18 H
2546 -40.95 -13 -27.95 -43.97 1.94 7.11 H
. 3396 -57.88 -13 -44.88 -61.56 2.26 8.09 H
Highest
1698 -62.45 -13 -49.45 -63.90 1.58 5.18 V
2546 -38.92 -13 -25.92 -41.94 1.94 7.11 \%
3396 -57.79 -13 -44.79 -61.47 2.26 8.09 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (GSM)
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3702 -52.35 -13 -39.35 -58.30 2.39 8.34 H
5550 -44 .55 -13 -31.55 -50.98 2.97 9.40 H
7398 -50.26 -13 -37.26 -58.20 3.40 11.34 H
Lowest
3702 -48.11 -13 -35.11 -54.06 2.39 8.34 V
5550 -46.24 -13 -33.24 -52.67 2.97 9.40 \%
7398 -50.19 -13 -37.19 -58.13 3.40 11.34 \%
3760 -54.50 -13 -41.50 -60.45 2.39 8.34 H
5640 -51.47 -13 -38.47 -57.90 2.97 9.40 H
Middl 7520 -50.14 -13 -37.14 -58.08 3.40 11.34 H
adle 3760 -563.55 -13 -40.55 -59.50 2.39 8.34 \Y
5640 -51.23 -13 -38.23 -57.66 2.97 9.40 \%
7520 -49.99 -13 -36.99 -57.93 3.40 11.34 \%
3822 -52.85 -13 -39.85 -58.80 2.39 8.34 H
5730 -40.60 -13 -27.60 -47.03 2.97 9.40 H
. 7638 -49.92 -13 -36.92 -57.86 3.40 11.34 H
Highest
3822 -53.75 -13 -40.75 -59.70 2.39 8.34 V
5730 -31.76 -13 -18.76 -38.19 2.97 9.40 \%
7638 -50.05 -13 -37.05 -57.99 3.40 11.34 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG070302-01A

GSM1900 (EDGE class 8)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
3702 -52.67 -13 -39.67 -58.62 2.39 8.34 H
5550 -45.65 -13 -32.65 -52.08 2.97 9.40 H
7398 -50.01 -13 -37.01 -57.95 3.40 11.34 H
Lowest
3702 -49.24 -13 -36.24 -55.19 2.39 8.34 \Y
5550 -42.91 -13 -29.91 -49.34 2.97 9.40 \%
7398 -50.18 -13 -37.18 -58.12 3.40 11.34 \%
3762 -54.52 -13 -41.52 -60.47 2.39 8.34 H
5640 -40.11 -13 -27.11 -46.54 2.97 9.40 H
Middle 7518 -50.15 -13 -37.15 -58.09 3.40 11.34 H
3762 -52.84 -13 -39.84 -58.79 2.39 8.34 V
5640 -37.35 -13 -24.35 -43.78 2.97 9.40 \%
7518 -50.27 -13 -37.27 -58.21 3.40 11.34 \%
3822 -53.52 -13 -40.52 -59.47 2.39 8.34 H
5730 -36.14 -13 -23.14 -42.57 2.97 9.40 H
. 7638 -50.08 -13 -37.08 -58.02 3.40 11.34 H
Highest
3822 -53.16 -13 -40.16 -59.11 2.39 8.34 V
5730 -33.75 -13 -20.75 -40.18 2.97 9.40 \%
7638 -49.74 -13 -36.74 -57.68 3.40 11.34 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1653 -64.08 -13 -51.08 -65.53 1.58 5.18 H
2480 -57.71 -13 -44.71 -60.73 1.94 7.11 H
3306 -58.37 -13 -45.37 -62.05 2.26 8.09 H
Lowest
1653 -63.34 -13 -50.34 -64.79 1.58 5.18 \Y
2480 -57.40 -13 -44.40 -60.42 1.94 7.11 \%
3306 -57.76 -13 -44.76 -61.44 2.26 8.09 \%
1672 -62.49 -13 -49.49 -63.94 1.58 5.18 H
2510 -55.90 -13 -42.90 -58.92 1.94 7.11 H
Middle 3348 -58.04 -13 -45.04 -61.72 2.26 8.09 H
1672 -62.90 -13 -49.90 -64.35 1.58 5.18 \%
2510 -56.20 -13 -43.20 -59.22 1.94 7.11 \%
3348 -57.54 -13 -44.54 -61.22 2.26 8.09 \%
1693 -62.67 -13 -49.67 -64.12 1.58 5.18 H
2540 -57.96 -13 -44.96 -60.98 1.94 7.11 H
. 3384 -58.61 -13 -45.61 -62.29 2.26 8.09 H
Highest
1693 -62.93 -13 -49.93 -64.38 1.58 5.18 \Y
2540 -57.79 -13 -44.79 -60.81 1.94 7.11 \%
3384 -58.04 -13 -45.04 -61.72 2.26 8.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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= as. FCC RF Test Report Report No. : FG070302-01A

WCDMA Band II(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
3702 -55.19 -13 -42.19 -61.14 2.39 8.34 H
5556 -53.23 -13 -40.23 -59.66 2.97 9.40 H
7410 -50.08 -13 -37.08 -58.02 3.40 11.34 H
Lowest
3702 -55.01 -13 -42.01 -60.96 2.39 8.34 \Y
5556 -52.41 -13 -39.41 -58.84 2.97 9.40 \%
7410 -50.52 -13 -37.52 -58.46 3.40 11.34 \%
3762 -54.97 -13 -41.97 -60.92 2.39 8.34 H
5640 -52.31 -13 -39.31 -58.74 2.97 9.40 H
Middle 7518 -50.07 -13 -37.07 -58.01 3.40 11.34 H
3762 -55.00 -13 -42.00 -60.95 2.39 8.34 \Y
5640 -51.49 -13 -38.49 -57.92 2.97 9.40 \%
7518 -50.24 -13 -37.24 -58.18 3.40 11.34 \%
3816 -54.64 -13 -41.64 -60.59 2.39 8.34 H
5724 -50.26 -13 -37.26 -56.69 2.97 9.40 H
. 7632 -50.06 -13 -37.06 -58.00 3.40 11.34 H
Highest
3816 -54.80 -13 -41.80 -60.75 2.39 8.34 \Y
5724 -48.85 -13 -35.85 -55.28 2.97 9.40 \Y
7632 -50.00 -13 -37.00 -57.94 3.40 11.34 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3426 -55.95 -13 -42.95 -61.85 2.29 8.19 H
5136 -53.19 -13 -40.19 -59.76 2.84 9.41 H
6852 -51.79 -13 -38.79 -58.90 3.3 10.41 H
Lowest
3426 -54.98 -13 -41.98 -60.88 2.29 8.19 \Y
5136 -53.41 -13 -40.41 -59.98 2.84 9.41 \%
6852 -51.28 -13 -38.28 -58.39 3.3 10.41 \%
3468 -56.67 -13 -43.67 -62.57 2.29 8.19 H
5196 -53.04 -13 -40.04 -59.61 2.84 9.41 H
Middle 6930 -51.47 -13 -38.47 -58.58 3.3 10.41 H
3468 -56.23 -13 -43.23 -62.13 2.29 8.19 \%
5196 -53.69 -13 -40.69 -60.26 2.84 9.41 \%
6930 -51.60 -13 -38.60 -58.71 3.3 10.41 \%
3504 -56.64 -13 -43.64 -62.54 2.29 8.19 H
5256 -53.43 -13 -40.43 -60.00 2.84 9.41 H
. 7008 -51.41 -13 -38.41 -58.52 3.3 10.41 H
Highest
3504 -56.09 -13 -43.09 -61.99 2.29 8.19 \%
5256 -53.77 -13 -40.77 -60.34 2.84 9.41 \%
7008 -51.26 -13 -38.26 -58.37 3.3 10.41 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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